
Model No.EM4351UH PETROL BRUSHCUTTER



Model No.EM4351UH PETROL BRUSHCUTTER



Model No.EM4351UH PETROL BRUSHCUTTER



Model No.EM4351UH PETROL BRUSHCUTTER



Model No.EM4351UH PETROL BRUSHCUTTER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note1 Note/∕

221 10681/∕7/∕ CLUTCH DRUM 1

22/∕ -0/∕/∕2178 RET9ININA RINA GINT( R74/∕ 1

223 /∕1136878 B9LL BE9RINA 0224LLU 1

224 -012-278 RET9ININA RINA GE)T( XR7/∕2 1

225 31664-78 CLUTCH C9SE 1

220 -/∕/∕33170 HE). SOCWET HE9D BOLT M0)/∕2 4

228 4/∕446674 BUKKER RUBBER /∕

226 -/∕/∕/∕217- HE). SOCWET HE9D BOLT M5)6 1

22- -/∕/∕35172 HE). SOCWET HE9D BOLT M0)32 1

212 4535/∕578 H9NAER 1 F

21271 45023378 H9NAER S 1

211 34058/∕74 H9NAER HOLDER L 1

21/∕ 34058170 H9NAER HOLDER R 1

213 /∕05--174 HE). SOCWET HE9D BOLT 1 F

21371 /∕00-5878 XINA BOLT M5)/∕2 S 1

214 1068-072 WNOB 58 1

215 3164/∕578 H9NDLE CL9MP 1

218 3166027- H9NDLE HOLDER 1

216 /∕3332-78 COMPRESSION SPRINA 18 1

21- 4535/∕075 PIPE HOUSINA 1

2/∕2 4535/∕671 HOUSINA HOLDER 1

2/∕1 -/∕/∕/∕/∕073 HE). SOCWET HE9D BOLT M5)16 1

2/∕/∕ 3405-27/∕ PIPE CL9MP 33 1

2/∕3 4/∕446674 BUKKER RUBBER /∕

2/∕4 /∕004/∕-7/∕ T9PPINA SCREX 3)10 /∕

2/∕5 4535/∕873 HOUSINA CO*ER 1

2/∕0 61-31/∕76 M9WIT9 LOAO L9BEL 1

2/∕8 6-662-72 C9UTION L9BEL 1 F

2/∕871 6239/∕371 C9UTION L9BEL O 1

2/∕6 621D/∕27- SERI9L NO. L9BEL 1

2/∕- 14133571 SH9KT PIPE COMPLETE 1

232 44314073 KELT RINA 6 1

231 3/∕015372 SH9KT 1

23/∕ 14156472 H9NDLE COMPLETE 1 F

23/∕71 141P8578 H9NDLE COMPLETE V 1

233 -11/∕507- P9N HE9D SCREX M5)35 1

240 41314373 X9SHER /∕

248 45/∕/∕5-7- PROTECTOR 1

246 /∕003/∕07/∕ T9PPINA SCREX 4)16 1

24- 34028472 CUTTER 1

252 1353-678 PROTECTOR E)TENSION 9SS< 1

D12 INC. 46Y4-

251 34028/∕74 PROTECTOR CL9MP 1

25/∕ 4512-272 PROTECTOR CO*ER 1

253 /∕0058-73 HE) SOCWET HE9D BOLT M0)32 /∕

254 /∕006057/∕ H.S.H.BOLT M5)14 XITH XR /∕

255 1/∕0/∕0278 AE9R C9SE 9SSEMBL< 1 F



D12 INC. 50704Y06783

25571 1/∕031276 AE9R C9SE 9SSEMBL< O 1 F

D12 INC. 50704Y06783

2557/∕ 1/∕363573 AE9R C9SE 9SSEMBL< S 1

D12 INC. 50704Y06783

250 /∕1345-74 O RINA 3/∕ 1 F

258 16660571 CUTTER SH9KT SET 1 F

25871 16804474 CUTTER SH9KT SET O 1 F

2587/∕ 163W2876 CUTTER SH9KT SET O 1

256 /∕1120471 B9LL BE9RINA 0222 1 F

25671 /∕1210172 B9LL BE9RINA 0222 , 1

25- /∕1120/∕75 B9LL BE9RINA 0222>> 1 F

25-71 /∕121027/∕ B9LL BE9RINA 0222>> , 1

202 -012207/∕ RET9ININA RINA S712 1 F

20271 /∕5842671 RET9ININA RINAGE)T( S712 O 1

201 -0/∕12573 RET9ININA RINA R7/∕0 1 F

20171 /∕58-6678 RET9ININA RINA GINT( R7/∕0 O 1

20/∕ -/∕/∕35370 HE).SOCWET HE9D BOLT M0)32 1

203 /∕055-27/∕ ZHE).BOLT M6)12 XITH R 1

204 /∕1226176 B9LL BE9RINA 0/∕->> 1 F

20471 /∕1215-78 B9LL BE9RINA 0/∕->> , 1

206 /∕1211075 B9LL BE9RINA 0/∕21LLU 1

20- -0/∕15170 RET9ININA RINA R73/∕ 1 F

20-71 /∕5842-7- RET9ININA RINAGINT( R73/∕ O 1

282 3316027/∕ RECEI*E X9SHER 1 F

28271 33/∕11472 RECEI*E X9SHER V 1 F

2827/∕ 3/∕06/∕371 RECEI*E X9SHER O 1

281 3403557/∕ CL9MP X9SHER 1

28/∕ 1065/∕07- CUP 1

283 /∕042/∕572 HE). NUT M12718 1

284 1/∕011476 CONTROLL LE*ER 9SSEMBL< 1

D12 INC. 85760Y66Y6-

285 16605876 LE*ER C9SE SET 1 F

D12 INC. 68

28571 16392-74 LE*ER C9SE SET S 1

D12 INC. 68

280 /∕3354275 TORSION SPRINA 11 1

288 45126475 THROTTLE LE*ER 1

286 /∕3354173 TORSION SPRINA 8 1

28- 45126378 LOCW OKK LE*ER 1

262 4535/∕47- CORRUA9TE TUBE 1

261 10681174 CONTROL C9BLE 1

26/∕ 45126171 C9BLE HOLDER 1

263 45152278 SXITCH LE*ER 1

264 /∕3/∕/∕517- LE9K SPRINA 1

265 451/∕5376 SXITCH CO*ER 1 F

26571 4558/∕37- SXITCH CO*ER S 1

260 036-8/∕75 LE9D UNIT 1

268 16605876 LE*ER C9SE SET 1 F

D12 INC. 85

26871 16392-74 LE*ER C9SE SET S 1

D12 INC. 85



266 /∕003/∕07/∕ T9PPINA SCREX 4)16 3

26- 036-8373 LE9D UNIT 1

121 -/∕/∕/∕3370 H.S.H.BOLT M5)/∕2 XITH XR 1

12/∕ 4/∕432/∕74 PLUA C9P 1

123 45353574 C<LINDER CO*ER 1 F

12371 4551237- C<LINDER CO*ER S 1

124 -/∕/∕/∕3370 H.S.H.BOLT M5)/∕2 XITH XR 1

125 4535307/∕ MUKKLER CO*ER 1

120 /∕05--570 T9PPINA SCREX 4)16 /∕

128 -/∕/∕33/∕74 HE). SOCWET HE9D BOLT M0)/∕2 3

126 10681570 E)H9UST MUKKLER 1

12- 34058472 MUKKLER A9SWET 1

112 331-6876 E)H9UST PORT SP9CER 1

111 -/∕/∕/∕/∕073 HE). SOCWET HE9D BOLT M5)16 4

11/∕ 3166527/∕ ROCWER CO*ER OUTER 1

113 4/∕/∕2-175 TUBE 57102 1

114 4544/∕470 CORRUA9TE TUBE 1

115 4535/∕-7- ROCWER CO*ER INNER 1

110 10/∕33576 ROCWER CO*ER A9SWET 1

118 3/∕46-176 PLUA C9P SPRINA 1

116 1064217- SP9RW PLUA 1

11- 4/∕/∕2-278 TUBE 3765 1

1/∕2 45/∕24-72 SP9CER /∕

1/∕1 13555873 C<LINDER BLOCW 9SSEMBL< 1 F

D12 INC. 1/∕/∕71/∕4

1/∕171 13505-75 C<LINDER BLOCW 9SS'< S 1

D12 INC. 1/∕/∕71/∕4

1/∕/∕ 4/∕4/∕227/∕ SP9CER /∕

1/∕3 4/∕4/∕2172 CHECW *9L*E /∕

1/∕4 -/∕/∕34/∕71 HE). SOCWET HE9D BOLT M0)/∕5 6 F

1/∕471 /∕0026874 HE).BOLT M0)/∕5 V 6

1/∕5 4/∕/∕2--7- PIPE 1

1/∕0 /∕6/∕2/∕276 HOSE CL9MP 1 F

1/∕071 /∕6/∕2/∕276 HOSE CL9MP O 1

1/∕8 4/∕432170 OIL TUBE 1 F

1/∕871 1/∕562576 OIL TUBE 9SSEMBL< S 1

C12 4/∕432170 OIL TUBE 1

D12 INC. 1/∕0Y1/∕6

1/∕6 3/∕500076 OIL XEIAHT 1 F

1/∕671 3/∕500076 OIL XEIAHT O 1

1/∕- 10/∕33874 OIL C9SE A9SWET 1

132 /∕0080270 H.S.H.BOLT M5)16 XITH XRM 3

131 45/∕24874 OIL C9P 1

13/∕ 4/∕434372 A9SWET 1

133 45353676 OIL PIPE 1

134 10/∕3367/∕ OIL PIPE A9SWET 1

135 31665474 OIL C9SE 1

130 -/∕/∕/∕/∕073 HE). SOCWET HE9D BOLT M5)16 4

138 34032578 A9SWET 1

136 /∕0001173 HE) BOLT M0)6 1

13- 3403-674 LE9D *9L*E 1



142 31665172 RET9INER PL9TE 1

141 -/∕/∕/∕/∕073 HE). SOCWET HE9D BOLT M5)16 1

14/∕ 3/∕500572 +OINT PIPE 1

143 1068/∕475 TUBE COMPLETE 1

144 4544/∕07/∕ SPIR9L TUBE 0762 1

145 10351673 A9SOLINE KILTER 1

140 /∕6/∕2/∕276 HOSE CL9MP 1

152 1/∕011-76 ST9RTER CO*ER 9SSEMBL< 1

D12 INC. 1517158

151 /∕0003471 SET SCREX M0)/∕2 1 F

15171 SA22222213 SET SCREX M0)/∕2 O 1

15/∕ 45/∕/∕667/∕ REEL 1

153 /∕3/∕/∕0/∕74 SPIR9L SPRINA 1 F

15371 SA22222214 SPIR9L SPRINA O 1

154 4/∕430176 ST9RTER WNOB 1

155 4/∕430272 ROPE STOPPER 1

150 4442/∕874 ST9RTER ROPE 1

158 45353470 ST9RTER CO*ER 1

156 -/∕/∕/∕3370 H.S.H.BOLT M5)/∕2 XITH XR 4

102 1/∕011074 ROCWER 9RM 9SSEMBL< /∕

101 331--27- COTTER 4

10/∕ 331--178 RET9INER /∕

103 /∕34/∕3678 COMPRESSION SPRINA 11 /∕

104 /∕50/∕227/∕ PIN 5 1

105 /∕5060076 ROD /∕.5 /∕

100 /∕06/∕3675 PIN 5 1

108 313/∕3075 C9M LIKTER /∕

106 /∕5016072 PIN 5 1

10- 1/∕011570 C9M AE9R 9SSEMBL< 1 F

10-71 1/∕04-572 C9M AE9R 9SSEMBL< V 1 F

10-7/∕ 1/∕055070 C9MAE9R 9SSEMBL< V 1 F

10-73 1/∕058172 C9MAE9R 9SSEMBL< V 1

182 /∕011/∕873 KLUOROPL9STIC X9SHER 12 1 F

18271 /∕011/∕873 KLUOROPL9STIC X9SHER 12 O 1 F

1827/∕ /∕011/∕873 KLUOROPL9STIC X9SHER 12 O 1

181 3/∕015672 E)H9UST *9L*E 1 F

18171 3/∕04-670 E)H9UST *9L*E S 1 F

1817/∕ 3/∕058574 E)H9UST *9L*E V 1

18/∕ 3/∕01587/∕ INT9WE *9L*E 1

183 1-000871 PISTON RINA SET 1

184 /∕33-6371 CLIP /∕

185 31665370 PISTON 1 F

18571 1-84557- PISTON SET V 1

C12 31665370 PISTON 1

D12 INC. 183Y184

180 /∕06/∕6570 PISTON PIN 1

188 /∕1306575 OIL SE9L 1/∕ 1

186 1/∕01/∕171 CR9NW SH9KT 9SSEMBL< 1

D12 INC. 188Y162Y161

18- /∕542427/∕ XOODRUKK WE< 3 1

162 /∕084/∕573 KL9T X9SHER /∕0 1

161 /∕1353872 OIL SE9L 1/∕ 1



16/∕ /∕0026070 HE). SOCWET HE9D BOLT M5)10 4

163 31665072 C9M AE9R CO*ER 1

164 10/∕33472 C9M AE9R CO*ER A9SWET 1

165 036-8471 LE9D UNIT 1

160 036-857- LE9D UNIT 1

168 4442/∕170 TUBE 1

166 10681476 IANITION COIL 1

16- /∕0002/∕74 HE). SOCWET HE9D BOLT M4)/∕2 /∕

1-2 1/∕01/∕/∕7- KL<XHEEL COMPLETE 1

1-1 /∕0428575 COLLERD HE) NUT M6 1 F

1-171 /∕0423-7- CONED DISW SPRINA HE)NUT M
6713

V 1 F

1-17/∕ /∕0423-7- CONED DISW SPRINA HE)NUT M
6713

V 1

1-/∕ 1/∕58/∕672 KUEL T9NW C9P 9SSEMBL< 1 F

1-/∕71 1/∕811/∕75 KUEL T9NW C9P 9SSEMBL< O 1

1-4 6124557- C9UTION PL9TE 1

1-5 4/∕426174 BUKKER RUBBER 1

1-0 6-8/∕/∕273 SERI9L NO. L9BEL 1

1-8 6-664/∕7/∕ A9S EMISSION 9PPRO*9L L9BEL 1 F

1-6 -/∕/∕/∕3370 H.S.H.BOLT M5)/∕2 XITH XR 1

1-- /∕0115/∕74 RUBBER X9SHER 6 1

/∕22 331-6670 SP9CER 1

/∕21 10681672 KUEL T9NW 1 F

/∕2171 10668574 KUEL T9NW V 1

/∕2/∕ -/∕/∕33/∕74 HE). SOCWET HE9D BOLT M0)/∕2 4

/∕23 31665/∕76 ENAINE B9SE 1

/∕24 /∕005-871 SHOULDER HE). BOLT M6 /∕

/∕25 /∕0863/∕72 X9*E X9SHER 12 /∕

/∕20 313/∕3671 CLUTCH SHOE /∕

/∕28 /∕3166275 TENSION SPRINA 5 /∕ F

/∕2871 /∕3/∕/∕-27- TENSION SPRINA 0 V /∕

/∕26 /∕084/∕678 KL9T X9SHER 6 /∕

/∕2- 313/∕3-7- CLUTCH B9SE 1

/∕12 34058070 K9N PL9TE 1

/∕11 /∕0040170 H.S.BUTTON HE9D SCREX M5)6 /∕

/∕1/∕ 45353274 MUKKLER PL9TE 1

/∕13 -/∕/∕/∕3370 H.S.H.BOLT M5)/∕2 XITH XR 1 F

/∕1371 /∕0080270 H.S.H.BOLT M5)16 XITH XRM V 1

/∕14 345-1671 HOSE CL9MP 1

/∕15 1/∕011672 CLE9NER CO*ER 9SSEMBL< 1 F

C12 621S4475 INDIC9TION L9BEL 1 F

D12 INC. /∕10Y/∕18

/∕1571 1/∕048476 CLE9NER CO*ER 9SSEMBL< S 1 F

C12 621S4475 INDIC9TION L9BEL 1 F

D12 INC. /∕10Y/∕18

/∕157/∕ 1/∕05/∕371 CLE9NER CO*ER 9SSEMBL< S 1

D12 INC. /∕10Y/∕18

/∕10 /∕0084370 HE).SOCWET HE9D BOLT M5)/∕2 1 F

/∕1071 /∕0084370 HE).SOCWET HE9D BOLT M5)/∕2 O /∕

/∕18 6-664476 INDIC9TION L9BEL 1

/∕16 44/∕16176 9IR CLE9NER ELEMENT 1 F



/∕1671 44/∕16176 9IR CLE9NER ELEMENT O 1

/∕1- /∕0002170 HE). SOCWET HE9D BOLT M5)02 /∕ F

/∕1-71 /∕0002170 HE). SOCWET HE9D BOLT M5)02 S /∕

/∕/∕2 44318372 9IR CLE9NER ELEMENT 1 F

/∕/∕271 4431-076 9IR CLE9NER ELEMENT S 1

/∕/∕1 1/∕01187/∕ CLE9NER PL9TE 9SSEMBL< 1 F

D12 INC. /∕/∕/∕7/∕/∕0

/∕/∕171 1/∕3--473 CLE9NER PL9TE 9SSEMBL< S 1

D12 INC. /∕/∕/∕7/∕/∕0

/∕/∕/∕ 10/∕34073 SEP9R9TOR PL9TE 1

/∕/∕3 35/∕2/∕273 SEP9R9TOR MESH 1

/∕/∕4 /∕0022876 T9PPINA SCREX BIND PT 3)12 1

/∕/∕5 45360573 SEP9R9TOR C9SE 1

/∕/∕0 4/∕431073 CHECW *9L*E /∕

/∕/∕8 4544/∕574 SPIR9L TUBE 07122 1

/∕/∕6 4/∕/∕28475 TUBE 371/∕2 1

/∕/∕- 1063-67/∕ PRIMER PUMP 1

/∕32 44/∕1-075 C9RBURETOR A9SWET 1

/∕31 1/∕033-74 C9RBURETOR 9SSEMBL< 1 F

/∕3171 1/∕033-74 C9RBURETOR 9SSEMBL< O 1

/∕3/∕ 345-0370 CL9MP 1

/∕33 /∕0036672 T9PPINA SCREX 5)10 1

/∕34 44/∕1-873 C9RBURETOR A9SWET 1

/∕35 -/∕/∕/∕3370 H.S.H.BOLT M5)/∕2 XITH XR /∕ F

/∕3571 /∕006147- HE) SOCWET HE9D BOLT M5)/∕2 V /∕

/∕30 4/∕446-7/∕ AROMMET 1

/∕38 4/∕/∕26272 TUBE 3735 1

/∕36 14/∕1/∕67- INSUL9TOR COMPLETE 1 F

/∕3671 14/∕83070 INSUL9TOR COMPLETE S 1

/∕3- /∕1304/∕73 O7RINA 16 1

/∕42 61-4327/∕ C9UTION T9A 1

/∕41 6-662576 EM4351UH MODEL NO. L9BEL 1

/∕4/∕ 4516/∕57- CL9MP 1

/∕43 X+222-056- SCREX 9SSEMBL< 1

/∕44 X+222/∕1156 METERINA DI9PHR9AM CO*ER 1

/∕45 1060/∕278 METERINA DI9PHR9AM 1

/∕40 44/∕16374 METERINA DI9PHR9AM A9SWET 1

/∕48 X+22214488 METERINA LE*ER PIN 1

/∕46 X+22210046 LE*ER 1

/∕4- X+22-63/∕46 SPRINA 1

/∕52 5410230102 PLUA7XELCH 1

/∕51 X+22266/∕/∕- CUP PLUA 1

/∕5/∕ 5620264332 STEEL B9LL 1

/∕53 X+221025-3 9CCELER9TOR PISTON 9SSEMBL
<

1

/∕54 X+22-63325 SPRINA 1

/∕55 X+22-03/∕42 SCREX 1

/∕50 X+2234350/∕ THROTTLE *9L*E 1

/∕58 X+212/∕3345 HIAH SPEED NEEDLE 1

/∕56 X+212/∕3344 IDLE NEEDLE 1

/∕5- X+222/∕510/∕ LIMITER C9P 1

/∕02 /∕58-0471 STOP RINA E73 1



/∕01 X+222-64-4 SPRINA 1

/∕0/∕ X+22/∕/∕43-/∕ THROTTLE SH9KT 9SSEMBL< 1

/∕03 4131427- X9SHER 1

/∕04 5/∕40221/∕12 SXI*EL 1

/∕05 5210224112 SCREX 1

/∕00 X+22226/∕6/∕ INLET NEEDLE *9L*E 1

/∕08 X+22221083 RET9ININA RINA 1

/∕06 X+22163565 CHOWE LE*ER 1

/∕0- X+22244450 CHOWE SH9KT 1

/∕82 56201/∕/∕/∕12 SPRINA 1

/∕81 56201/∕/∕/∕/∕2 B9LL 1

/∕8/∕ X+22220/∕-5 CHOWE *9L*E 1

/∕83 X+222-0485 SCREX 1

/∕84 35/∕21270 INLET SCREEN 1 F

/∕8471 X+22214282 INLET SCREEN O 1

/∕85 X+2222-56- PUMP DI9PHR9AM 1

/∕80 X+222-/∕/∕/∕6 A9SWET 1

/∕88 /∕3416370 CONIC9L COMPRESSION SPRINA
 57-

1

/∕86 X+22/∕13628 PUMP CO*ER 9SSEMBL< 1

/∕8- X+222-0100 SCREX 1

/∕62 X+222-6/∕18 SPRINA 1

/∕61 X+222-0306 IDLE 9D+UST SCREX 1

/∕6/∕ 45512/∕71 CH9NAE PL9TE S 1

/∕63 /∕0036570 T9PPINA SCREX 4)14 S 1

/∕64 /∕0846575 KL9T X9SHER 5 S /∕

/∕65 /∕58-2371 STOP RINA E7/∕.3 S 1

/∕60 -4112174 KL9T X9SHER 5 S 1

/∕68 -/∕/∕35370 HE).SOCWET HE9D BOLT M0)32 S 1

921 1-01/∕-7- B9ND 9SSEMBL< SET 1

C12 1/∕01/∕071 B9ND 9SSEMBL< 1

92/∕ 451/∕5/∕72 TOOL CO*ER 1

923 1-55217/∕ OIL SET 1 F

92371 1-822674 OIL SET O 1 F

9237/∕ 1-191-78 OIL SET O 1 F

92373 1-822674 OIL SET O 1

924 86/∕/∕3370 BO) DRI*ER 12710 1

925 863/∕/∕37/∕ HE). XRENCH 4 1

920 863/∕3/∕71 HE). XRENCH 5 1

928 86/∕/∕3670 BO) XRENCH 18 1

926 63132478 9CCESSOR< B9A 1

92- 1/∕/∕66/∕71 CUTTER 9SSEMBL< 1

912 1-0/∕4/∕73 CUTTER /∕22 SET 1

911 316-4/∕78 PROTECTOR /∕22 1

91/∕ 33/∕25176 RECEI*E X9SHER 1

913 45258378 TOOL CO*ER /∕ F

91371 450-/∕47/∕ TOOL CO*ER O 1

K10 1--38678 B9ND 9SSEMBL< SET 1

Please state Parts No. when yoJr order. Print Date /∕3/12//∕2/∕3


